Duopatr

February 15, 2013

Monterey Peninsula Water Management District
c/o David Stoldt

General Manager

Monterey Peninsula Water Management District
5 Harris Court, Bldg. G

Monterey, CA 93940

Dear Mr. Stoldt,

Please find enclosed our Soliciting Statements for the Monterey Peninsula Water
Management District’s Qualifications Joint Participation in Desalination Facility Project.

In Summary our DeepWater Desal's Central Coast Regional Water Project ("CCRWP") is
intended to alleviate ongoing damage to the environment surrounding Monterey Bay caused
by overuse of existing ground and surface water resources. The CCRWP seawater reverse
osmosis facility in Moss Landing will produce 25,000 acre feet of potable water per year for
[...]
chemical composition, physical quality and well productivity over time. However, an off-
shore deep-water intake will not be subject to a degradation in chemical composition,
physical quality, or declining well field productivity over time because the ocean source
water is not influenced by changes in physical or chemical composition due to extended
pumping of confined or interconnected aquifers. Deepwater intakes produce similar low
turbidity water as well produced feedwater, without the transition and heavy metals issues,
or the off gassing of greenhouse gases indicative off well water off the California Coast, and
particularly Monterey Bay. A deepwater open ocean intake is not subject to loss of well field
productivity due to sedimentation, compaction or geological processes. Offshore open-ocean
intakes can guarantee long-term, uninterruptable access to source water at the flows and
with the physical and chemical composition on which the SWRO process is designed. Unlike
shallow-water open intake, a deepwater intake minimizes influences from oil spills and red
tides, as well as storm event seen at the surface. Therefore, DWD views the long-term risk of
the source water supply becoming either unavailable or unusable as being extremely low.

Outfall Strategy:

RO concentrate generated by SWRO would be transferred from the desalination plant to an
above ground mixing basin at the Moss Landing Power Plant for blending with power plant
cooling water to achieve a dilution ration of between 20 and 60 to 1. Following mixing, the
diluted concentrate would be discharged to the open ocean using the existing cooling water
discharge piping and outfall operated by the Moss Landing Power Plant. Filter backwash
waste would be collected in a 175,000-gallon settling tank, with decant and sent to a
separate 150,000-gallon tank for disposal along with the RO concentrate.

7532 Sandholdt Rd., Suite 6, Moss Landing, CA 95039 Phone: 831-632-0616



Deapistr

A Preliminary RO System Concentrate Specification has been developed and is provided

below:

Phase 1: 10,000 AFY (8,8,921,516 GPD) Permeate Capacity

Parameter Value Comment

Flow 2,663 GPM At 10° C and 42% permeate

TDS 58,339.8 TDS recovery — Final design recovery &

Temperature To Be Finalized temperature has not yet been fixed.

TSS <1 mgl See attached Spreadsheet for values
from 5 - 20°C and 40% to 45%
recovery.

Build-Out Capacity: 25,000 AFY (15,488 GPM) Permeate Capacity

Value

Parameter

Comment

Flow 6,663 GPM At 10° C and 42% permeate
TDS 58,339.8 TDS recovery — Final design recovery &
Temperature To Be Finalized temperature has not yet been fixed.
TSS <1 mgl

So long as the Moss Landing Power Plant utilizes seawater for cooling, there will be sufficient
volume of seawater to achieve the required dilution of RO concentrate prior to ocean
discharge. In the event the Moss Landing Power Plant suspends the use of seawater
cooling, the intake loop would be operated to the extent needed to provide sufficient flow for
dilution of the RO concentrate. This method for RO concentrate disposal has been approved
by the California Coastal Commission for the Carlsbad and Huntington Beach SWRO projects.
Given these precedents, DWD s anticipates that the Central Coast Regional Water Project
will be allowed to use this alternative method for concentrate disposal.

The only new construction required to implement the concentrate disposal method would
be the construction of a new 36-inch brine disposal pipeline to transfer the brine from the
SWRO plant to the Power Plant’s existing mixing basin. All other required infrastructure
exists and is currently in operation, including the discharge piping and outfall.

DWD and Dynegy entered into an exclusive Memorandum of Understanding in May of 2012
under which the parties have agreed to identify land and improvements at the Power Plant
to be purchased or leased by DWD and used for the SWRO desalination plant. The MOU
grants DWD an exclusive right to negotiate definitive agreement(s) with Dynegy for a period
of five years. DWD and Dynegy have identified land and improvements at the Moss Landing
Power Plant necessary for the DWD project and are presently in negotiating definitive
agreements concerning acquisition and use of that land and improvements.

7532 Sandholdt Rd., Suite 6, Moss Landing, CA 95039 Phone: 831-632-0616



Water Treatment Facility:
Preliminary Process Design

Preliminary process design work was completed in September, 2012 for the DWD SWRO
system as follows:

1. Major process equipment, e.g. pumps, filters, tanks, RO Trains, etc. have been sized and
quantities determined together with number of installed spares for process redundancy.

2. Flows, pressures, motor HP ratings and efficiencies have been determined for the major
rotating equipment.

3. RO membrane design and performance projections have been developed for various
flows, temperatures and recovery.

4. RO train capacity has been sized.

5. Energy Recovery Devices have been sized and efficiencies determined.

6. Pre and Post Treatment chemicals have been identified and consumption has been
calculated.

7. Raw Water Intake Pump Station; and the Final Product Water Storage and High Service
Pump Station have been sized with pressures, flows and retention times calculated.

This work was performed by Dietrich Consulting Group, LLC and Jackson Consulting. Both
John Dietrich and Scott Jackson are partners in DeepWater Desal LLC. A Process Flow
Diagram is enclosed for additional information. A summary of the preliminary design is
provided in Appendix K. The Process Flow Diagram is provided in Appendix L.

A general description of the overall process is provided below:

SWRO Desalination Plant

The proposed DeepWater Desal project will be constructed in phases to accommodate both
immediate and future demand. Phase 1 will be sized to produce 10,000 AF/Y (8.9 MGD).
However, the seawater intake, intake pipeline and transmission pipelines will be sized and
constructed to accommodate the full build-out capacity of 25,000 AF/Y (22.3 MGD).

The desalination plant will consist of the following major components:
Screened, passive, deep-water intake

Intake pipeline

Intake pump station to convey seawater to the desalination facility
Pretreatment media filtration system

10,000 AFY capacity (Phase 1), reverse osmosis seawater desalination system (SWRO);
with infrastructure in-place to ultimately produce 25,000 AFY
Energy recovery system

Chemical conditioning facilities

Post-treatment facilities

Product water pump station

10. Residuals management system - solids settling and filter presses
11. Electrical power supply

12. Brine discharge and conveyance

VON R wWNRE

7532 Sandholdt Rd., Suite 6, Moss Landing, CA 95039 Phone: 831-632-0616



DeepWater

Overview

The project will utilize existing buildings and infrastructure to the greatest extent possible to
house the RO system equipment, control room, laboratory and offices. The RO system
equipment will be fabricated off-site, installed and assembled on-site, within existing
buildings and structures. On site construction activities will be largely limited to tankage,
pump stations, foundations, connecting pipelines, and a substation.

The desalination plant will be designed to accommodate both immediate and future demand
for high purity drinking water. Phase 1, will be built to provide a capacity of 10,000 AFY.
Additional production capacity will then be added in incremental blocks to meet future
demand with a “build-out” capacity presently fixed at 25,000 AFY.

Deep Water Ocean-Sited Intake System

The proposed deepwater ocean-sited intake, to be constructed and owned by DWD, consists
of a passive seawater withdrawal system containing a wedge-wire screened intake, supply
pipeline and a feedwater pump station. Feedwater will be withdrawn from a new 48-in.
diameter pipe that will replace an existing pipeline previously used by PG&E for offloading
fuel oil for the MLPP during the time the MLPP was owned and operated by PG&E. The
intake of the new 10,000 linear foot (LF) feedwater intake pipe will be located at a depth of
approximately 85 ft. The pipe will be screened with a passive, cylindrical wedge-wire screen
constructed with slot openings of 2 mm. and designed such that the maximum velocity
through the screen would never exceed 0.5 foot per second (fps) in order to eliminate
impingement and reduce entrainment of aquatic organisms. A feedwater pump station will
be constructed in the existing wet well of Dynegy’s MLPP, which is located onshore below
sea level at the terminus of the abandoned PG&E fuel oil line. The feedwater pump station
will be equipped with high-service pump(s) with a rated capacity of up to 24 MGD (Phase 1).

Feedwater Conveyance System

The feedwater conveyance system includes piping and pumps to transport the feedwater to
the SWRO facility. The high-service pump(s) has a rated capacity of 13,000 gallons per
minute (gpm), Phase 1, at a discharge pressure of 75 pounds per square inch (psig).

Pretreatment System

Because of the high quality of the raw seawater taken from the deep-water intake, expensive
ultrafiltration membrane treatment will not be required. The pretreatment will instead
utilize a granular media filtration system, a robust and proven technology, to protect the
integrity and reliability of the seawater reverse osmosis (SWRO) membrane system. The
pretreatment system will consist of a single-stage, deep-bed, dual media granular media
system with sufficient redundancy to ensure a reliable, sustainable supply to the
downstream desalination process. Coagulant and filter aid polymer systems will be
integrated to improve the efficiency of the pretreatment system during system operation.

7532 Sandholdt Rd., Suite 6, Moss Landing, CA 95039 Phone: 831-632-0616



Duopatr

The media filters are designed to utilize filtered seawater as a source of backwash water or
alternatively, RO concentrate. The filters will be fully automated and monitored to assure
trouble-free operation.

Cartridge Guard Filters

Following pretreatment, filtered water will be collected in a clear well to insure a continuous
reliable supply of pretreated water to the downstream SWRO system. From the clear well,
the pretreated water will be pumped through 5-micron cartridge filters that will serve as
guard filters and then forwarded to the high-pressure pumps feeding the SWRO. Chemical
dosing for pH adjustment and scale control will be implemented prior to the feed water
entering the SWRO membrane elements.

Reverse Osmosis System

Reverse osmosis desalination is a cross-flow separation process using polymeric membranes
to separate and concentrate dissolved minerals (salts) from seawater. In RO desalination,
the feed stream is split into high quality permeate and concentrated brine. Permeate is
produced by passing water through a semi-permeable membrane that has the ability to
effective reject all of the dissolved minerals (99.98% or greater) leaving the salts on the feed
side of the membrane. As permeate is produced, the volume of the feed is reduced and the
concentration of salts increases until the concentrated brine is discharged from the RO
membrane trains. For seawater, the ratio of the volume of desalted water to the volume of
the feedwater is approximately 45%. In other words, for every 100 gallons of feed
introduced into the RO system, approximately 45 gallons of high quality permeate are
produced and 55 gallons of concentrated brine are produced.

Seawater reverse osmosis desalination is a mature technology with thousands of plants in
successful operation around the world and the technology has made a major contribution to
alleviating water scarcity around the world.

During Phase 1, the feed flow rate to the SWRO system will be 18.2 MGD (at 50-percent
feedwater recovery); producing 8.9 MGD of high quality desalted drinking water. The
system will be designed with redundant capacity to ensure a reliable, sustainable source of
desalted water for post-treatment conditioning. High pressure feed pumps will produce
approximately 900 - 1,000 psi (pounds per square inch) of pressure to drive the seawater
through the reverse osmosis membrane elements. An integrated energy recovery system
will recapture approximately 30-percent of the energy consumed for the high-pressure feed
pumps and apply the energy into the feed stream, effectively reducing the energy needed for
the treatment process. The entire membrane system will be automated and continuously
monitored using state-of-the-art sensors and computer control systems.

Permeate produced by the SWRO will require post-treatment conditioning with lime and/or

carbon dioxide; followed by disinfection and treatment for corrosion control to protect the
distribution pipeline.

7532 Sandholdt Rd., Suite 6, Moss Landing, CA 95039 Phone: 831-632-0616



O DeepWater

The plant will supply product water of a quality that fully complies with all regulatory
requirements of the California Department of Public Health, the Safe Drinking Water Act, and
the California Title 22 code for drinking water standards. The finished product water from
the desalination plant will be compatible with the water quality of the other sources of
potable water delivered to the same distribution system.

Chemical Storage and Feed Facilities

Chemicals safe and certified for use in drinking water treatment will be used in the
desalination process to optimize pretreatment filtration, maintain the correct water quality,
and to maintain the RO membrane elements in a clean condition; and also for stabilization
and disinfection of the desalted water for distribution in a regulated potable water supply.
The chemicals used will be delivered to the site in bulk quantities and stored in fully
contained bulk storage tanks prior to being used in the process. All chemical storage,
handling and feed facilities will be designed, constructed and maintained in compliance with
all codes, OSHA requirements and best practices to insure safe storage and handling.

Waste Management

The desalination plant will generate waste streams consisting of concentrate from the SWRO
process, sludge from the media filter backwash, sanitary wastewater from bathrooms, spent
membrane cleaning solution, solid waste, and surface runoff. The plant will be designed and
constructed to handle all waste streams generated in an environmentally sound manner and
in compliance with all codes and regulatory requirements as may be applicable.

Brine Concentrate Conveyance System

Concentrated seawater (brine) produced by the RO process will be collected and piped by a
separate dedicated brine pipeline from the desalination plant site to the mixing basin at the
Moss Landing Power Plant for discharge into the power plant’s cooling water discharge
where it would be diluted close to ambient salinity levels by the 100 to 1,224 MGD cooling
water outfall flow from the MLPP.

Residuals Management

Filter backwash will be collected and discharged into the RO concentrate line, or
alternatively treated on site via the solids handling system. Discharge will be regulated so
that the suspended solids load will mix with and be diluted with the particle free RO
concentrate. Further dilution of the TSS load will occur during mixing with the power plant
cooling water discharge so that turbidity at the ocean outfall will not exceed that of normal
seawater.

7532 Sandholdt Rd., Suite 6, Moss Landing, CA 95039 Phone: 831-632-0616



O Decpliater

“Spent” or used cleaning chemicals will be collected and treated prior to discharge into the
brine discharge line. Treatment will include pH neutralization. Residual surfactants, if any,
will be of low concentration and small volume and it is not anticipated that any further

treatment will be required prior to discharge.

7532 Sandholdt Rd., Suite 6, Moss Landing, CA 95039 Phone: 831-632-0616



O Deepliater

Treated Water Storage and Distribution Pump Station

Desalted treated water will be temporarily stored on site prior to being forwarded to the
[...]
seawater of vastly different qualities. Provided assessment of treatment efficacy for
numerous membrane desalination facilities treating Arabian Gulf seawater.

Carlsbad Seawater Pilot Demonstration Facility, Carlsbad, CA. Technical director
and advisor in the development of a 50 mgd (190,000 m3/d) SWRO in Carlsbad, CA.
Responsibilities include conceptual plant design, pilot plant operation, oversight and
performance testing assessments, data collection and interpretation, technical aspects of
facility permitting, economic analyses.

Seawater Desalination Facility - Palmachim, Israel. Process operational guidance and
desalination troubleshooting services at a 22 mgd (83,000 m3/d) SWRO facility in Israel
utilizing an open-ocean intake, conventional media pretreatment, and multiple
membrane treatment components. Additional tasks encompassed the review and
assessment of the desalination system and chemical storage and delivery systems’
operational protocols.

Ras Tanura Petrochemical Facility; Saudi Arabia. Subject Matter Expert (SME), basic
engineering assistance, and preliminary process design development for a 62 mgd
(235,000 m3/d) seawater reverse osmosis facility. The grass-roots facility will
incorporate membrane filtration as pretreatment on an open intake, followed by
seawater reverse osmosis membranes in a number of process configurations.
Responsibilities include assistance with the development of process flow diagrams, and

7532 Sandholdt Rd., Suite 6, Moss Landing, CA 95039 Phone: 831-632-0616



DeepWater

piping and instrumentation diagrams, process control strategy, pilot protocol
development, and implementation of the pilot program including operational guidance
and data interpretation; review of vendor/EPC contractor submittals, cost guidance,
negotiations assistance, equipment and facility construction inspections, operator
training, and facility commissioning oversight.

Brownsville Public Utility Board Seawater Desalination Pilot Program. Program
implementation, process, and operational guidance for a seawater desalination pilot
consisting of four pretreatment configurations (one conventional, three membrane-
based) and two SWRO trains at the Brownsville, TX ship channel. Also included pilot
testing guidance, interpretation of operating data, and implementation of protocols.

Tampa Desalination Facility. At the Tampa, FL 25 mgd (95,000 m3/d) seawater
desalination facility; provide training to operations staff, development of Standard
Operations Protocols for desalination process equipment including warm and cold-water
intakes, revised pretreatment system utilizing coagulation, flocculation, media filtration
and precoat microfiltration; a two-pass seawater process, and enhanced post treatment
utilizing lime and carbon dioxide. Develop facility commissioning framework for
Operator and Owner consent. Provide guidance to plant staff towards fulfilling NPDES
discharge and operations permit requirements.

Iraq Water Theater. Subject Matter Expert, Operations Audit and development of a
membrane operations training program for desalination facilities and ice operations
supporting United States and coalition troops. Tasks encompassed pretreatment,
process, membrane operations, chemical conditioning, hands-on training, testing
protocols, and operational guidance.

Texas Water Development Board Seawater Desalination Program. Seawater
Desalination Engineering Project Manager (EPM) for the State of Texas’ implementation
of the pilot plant study components of the Brownsville seawater desalination initiative.
Tasks include development of funding application package for Developers/participants,
assisting TWDB with developer negotiations, development of pilot protocol and
meaningful Demonstration Program guidance, pilot progress and operations inspections,
data evaluation, technical feasibility.

West Basin Municipal Water District, Temporary Ocean Water Desalination
Demonstration Project. Membrane process and support services in various capacities
related to intake assessment, pretreatment efficacy, and siting for the West Basin
seawater desalination demonstration program. The project was awarded “Project of the
Year” by the WateReuse Association in 2011.

OPIC Petrochemical Facility; Sohar, Oman. Subject Matter Expert (SME) for the water
utility and infrastructure components of a petrochemical facility in Oman. The water
facility is designed to utilize membrane pretreatment on an open ocean intake, followed
by seawater reverse osmosis membranes. Responsibilities include process flow diagram
and piping and instrumentation diagram development oversight, process control

7532 Sandholdt Rd., Suite 6, Moss Landing, CA 95039 Phone: 831-632-0616



DeepWater

strategy guidance, development of the water facility process design, technical review of
vendor/EPC contractor submittals, cost guidance, negotiations assistance, equipment
and facility construction inspections, operator training, development of operational
protocols.

Algerian Energy Company/Seawater Desalination Program. Technical Advisor for
pretreatment process and facility design development, for 13 MGD to 50 MGD seawater
desalination facilities in Algeria. The facilities are designed to utilize conventional
pretreatment on an open ocean intake, followed by seawater reverse osmosis
membranes. Responsibilities include process flow diagram and piping and
instrumentation diagram development and oversight.

Tampa Bay Water / Anclote Seawater Pilot Demonstration Facility, Holiday, FL.
Project Principal for the operation and performance assessment of parallel pretreatment
followed by seawater reverse osmosis pilot trains for a future, planned 25-MGD seawater
desalination facility in the Northwest Tampa Bay area, on the Gulf of Mexico, at Progress
Energy’s Anclote Power Generating Station. Treatment trains included membrane
pretreatment next to conventional media pretreatment, followed by seawater
desalination and a second pass reverse osmosis polishing array. Managed the pilot
program, evaluated the sustainability of the processes, directed the treatment operations
and courses of action on-site and performed scale-up and economic analyses.

United States Bureau of Reclamation + Tampa Bay Water - Anclote Seawater Pilot
Demonstration Facility, Holiday, FL. This is the second piloting component for the
Seawater Pilot Demonstration Program at the Anclote Power Generating Station;
although with different pretreatment trains compared to the Tampa Bay Water
Component of the Program. Pretreatment trains included membrane pretreatment
followed by UV inactivation, next to a coagulation/flocculation/sedimentation system
with a 2-stage media filter polishing system. Both systems fed parallel single-pass
seawater reverse osmosis systems. Managed the pilot program, evaluated the
sustainability of the processes, directed the treatment operations and courses of action
on-site, and performed scale-up and economic analyses.

Tampa Bay Desal, LLC / Tampa Bay Water - Tampa, FL. Development through
completion of a 25 MGD (95,000 m3/d) DBOOT/DBO seawater desalter in Tampa, FL.
Responsibilities as Director of Technical Services include pilot plant operation and
oversight, owner-management of facility construction and overall
startup/commissioning oversight, adhering to schedules, and technical aspects of facility
permitting (including concentrate), public information, utility service coordination, EPC
contractor replacement, O&M contractor replacement, risk analyses, and intense
economic analyses. Responsible for managing client relationships and numerous
consultant / engineer subcontractors.

Trinidad / Tobago, West Indies (for Private Client). Assistant to the Design Manager

for a 65 mgd (250,000 m3/d feed water capacity) membrane desalination pretreatment
plant. Work included the preliminary conceptual engineering, design, economic analysis

7532 Sandholdt Rd., Suite 6, Moss Landing, CA 95039 Phone: 831-632-0616



DeepWater

of the pretreatment system design, chemical storage and feed systems, plant layout and
yard piping, site civil work and support facilities, and membrane system design quality
control.

Oil Conglomerate - Exploration and Development Program (for Private Client).
Subject Matter Expert for development of platform mounted, hybrid seawater
desalination systems utilized to enhance recovery of oil from well fields.

Desalination System, City of Santa Barbara, CA (for Private Client). Process design of
multimedia filter systems for a seawater desalination facility.

NAWA/City of Vandalia and Tipp City, Ohio. Provided consulting engineering peer
review services for membrane pilot study and membrane conceptual design component
of a proposed (7 mgd) ground water treatment facility using reverse osmosis. Reviewed
the applicability of membrane process to meet NAWA’s water quality and residual
management goals, and performed a desktop assessment of iron and manganese
removal, and membrane cleaning frequency and fouling potential. Evaluated the
capability of the proposed piloted split-stream treatment system to adequately address
manganese and iron removal in the pretreatment stream and possible impacts of
untreated feedwater on the performance of the RO system.

Town of Newton - Newton, NJ. Membrane plant design team leader including process
design of a 2 mgd advanced microfiltration membrane filtration facility to treat Morris
Lake reservoir water. Tasks include evaluating treatment alternatives and associated
costs, plant layout and piping, process design and development of the chemical storage
and delivery systems for pre-treatment, membrane system design, and post-treatment
chemical conditioning.

Lee County Utilities - Lee County, FL. Development of and conceptual design of an
approximately 10 (initial) to 20 mgd (buildout) capacity, brackish water reverse osmosis
potable water treatment system to supplement the Lee County drinking water service
area. Tasks involved with the project include review and recommendations for surface
and groundwater sources in light of competing treatment technologies and within a
regulatory framework for future compliance, design and siting alternatives, residuals
impact and analysis, and intense economic evaluation.

Collier County North Gwinnett County North Advanced Water Reclamation Facility
- Gwinnett County, GA. Membrane Technology Team Leader for the process design and
economic analysis of a membrane-based secondary effluent treatment system including
microfiltration, ultrafiltration, nanofiltration, and chemical delivery systems on
secondary treated wastewater. Designed and operated bench-scale and pilot
microfiltration, ultrafiltration, and softening reverse osmosis systems for qualitative and
quantitative performance analysis. = Membrane configurations included cross flow
hollow fiber, dead-end flow, vacuum draw, and spiral wound type. Performance data
was utilized for the design of a full-scale secondary effluent reclamation plant.

7532 Sandholdt Rd., Suite 6, Moss Landing, CA 95039 Phone: 831-632-0616



DeepWater

Collier County North Regional Water Treatment Upgrade - Collier County, FL.
Process design of reverse osmosis, degasification, odor control, and chlorine scrubber
systems for plant expansion.

City of Plantation, East Plant Upgrade - Plantation, FL. Process design of membrane
softening system, degasification system, emergency power system, and plant layout.

City of Hollywood, Water Treatment Plant Upgrade - Hollywood, FL. Process design,
enhancement, and facility start-up of membrane softening and reverse osmosis systems,
degasification system, odor control system, and chemical handling and delivery systems.

Advanced Micro Devices Manufacturing Facility - Austin, TX. Reverse osmosis
process water treatment system retrofit and process upgrade, including mixed bed ion
exchangers and reverse osmosis system.

Kalaeloa Cogeneration Plant - Ewa Beach, HI. Process design of a process water
treatment system upgrade including pretreatment, reverse osmosis desalination, ion
exchange, and value engineering.

IBM, T.J. Watson Research Center - Yorktown Heights, NY. Process design of reverse
osmosis and vacuum degasifier system retrofit and upgrade.

IBM Manufacturing Facility - East Fishkill, NY. Process design of reverse osmosis,
vacuum degasifier, chemical handling, and many other related treatment systems.
Managed maintenance and analytical activities for over 30 various configurations of
water and chemical delivery systems throughout the 950-acre site.

B.F. Goodrich Manufacturing Facility - Louisville, KY. Design/build of reverse
osmosis system for process water.

7532 Sandholdt Rd., Suite 6, Moss Landing, CA 95039 Phone: 831-632-0616



O Veeplater

Appendix E

7532 Sandholdt Rd., Suite 6, Moss Landing, CA 95039  Phone: 831-632-0616



O Deepater

Appendix F

Figure 1. Overview of the area showing Monterey Bay, Elkhorn Slough, Moss Landing
Harbor, Highway 1 Bridge, and the Moss Landing Power Plant. The abandoned pipeline is
first seen inside the box marked Figure 2 (see following Figure 2 for a close-up view). The
pipeline can be seen again inside the box marked Figure 3 (see following Figures 3—6 for
close-up views).

7532 Sandholdt Rd., Suite 6, Moss Landing, CA 95039 Phone: 831-632-0616



o DeePWater
A DESAL..

Appendix G

Figure 2. Close up of the abandoned fuel oil pipeline near Jetty Road.

7532 Sandholdt Rd., Suite 6, Moss Landing, CA 95039  Phone: 831-632-0616



O Deeplater

Appendix H

Figure 3. Overview of the area of the abandoned fuel oil pipeline near the Moss Landing Power
Plant.

7532 Sandholdt Rd., Suite 6, Moss Landing, CA 95039 Phone: 831-632-0616



O v

Appendix I

Pipelin

Figure 4. Photograph of the abandoned fuel oil pipeline where it can first be seen on shore,
south of the Highway 1 bridge and just north of the Moss Landing Power Plant.

7532 Sandholdt Rd., Suite 6, Moss Landing, CA 95039  Phone: 831-632-0616



O Vet

Appendix ]

s “' ¥ a
&~ e .“.. N WL
i“ N .-‘ . 3 . 2
ATPRINER I R
ST B i

Figure 5 Continuation of the abandoned fuel oil pipeline near Moss Landing Units 1 & 2 Intake
Structure. See overview in Figure 3.

7532 Sandholdt Rd., Suite 6, Moss Landing, CA 95039 Phone: 831-632-0616



O Veeplater

Appendix K

7532 Sandholdt Rd., Suite 6, Moss Landing, CA 95039

Phone: 831-632-0616




O DeepWater

Appendix L

7532 Sandholdt Rd., Suite 6, Moss Landing, CA 95039  Phone: 831-632-0616



